
3 

Bergbau und Spezialtiefbau

https://tu-freiberg.de/fakultaet3
https://tu-freiberg.de/fakultaet3/bbstb


4 
 

РЕФЕРАТ 
 

Структура і обсяг роботи. Робота складається із вступу, 3 розділів, 

висновків та переліку використаних літературних джерел із 47 найменувань, 

10 таблиць, 29 рисунків, загальний обсяг – 85 сторінки. 

Мета дослідження. Метою роботи є обґрунтування параметрів 

опріснюючої установки на базі технології зворотного осмосу.   

Об’єкт дослідження – процеси демінералізації шахтних стічних вод. 

Предмет дослідження -  технологічні параметри демінералізації за 

допомогою зворотного осмосу. 

Наукове значення роботи полягає в обґрунтуванні параметрів вибору 

технології опріснення високо мінералізованих стічних вод методом 
[...]
 Relatively low energy 

consumption 

 Relatively less investment 

 Modular design 

 Maintenance does not require 

shutdown the entire production 

 Complete removal of all 

components from the solution 

 

 Appropriate technical 

knowledge of personnel is 

required for maintenance 

 Relatively high costs 

on membrane and 

chemical replacement 

 The tendency of 

membranes to be clogged 

with biological 

components 

 Service life of 

membranes is 5-7 years 

 

 

 Table 2.4 – Comparative characteristics of methods of desalination of saline 

water [34] 

 



46 
 

 The main parameter of efficiency and rationality of use of one or another 

desalination method consists of specific and general consumption of the electric 

power on cubic meter of the finished product. Due to the fact that some methods are 

based on the conversion of electrical energy into thermal energy to ensure the 

technological process of distillation, the equivalent of electrical energy was 

presented for easier and precise comparison. 

   

 
 

 Fig. 2.9 – Graph of use of thermal and electricity for the production of 1 m3 

of desalinated water 

 

 First of all, thermal energy is used in large quantities in technologies based on 

the transfer of fluid from one state to another. Such technologies seem to be 

successful in the presence of excessive/waste thermal energy (energy or steam from 

a power plant), geothermal or renewable energy (Figure 2.9, 2.10). However, in the 

conditions of the Western Donbass, taking into account the location and purpose of 

the desalination complex, the use of excess heat from the surrounding areas is not 

possible. This reduces thermal desalination systems to a very narrow range of uses, 

4.5

2

5

2

9.5

3.5

0.9

7

14.5

17.5

0

2

4

6

8

10

12

14

16

18

20

RO MED MSF TVC MVC ED FO

Po
w

er
, k

W
∙h

Power consumption, kW∙h/m3 Thermal energy consumption, kW∙h/m3



47 
 

taking into account the fact that the vast majority of scientific work and practical 

experience indicates the rational use of distillation desalination methods to be for 

sea or highly mineralized water. Table 2.5 shows the typical size of the main 

methods of desalination: MED – multi-effect distillation system, TVC – thermal 

vapour compression, MVC – mechanical vapour compression distillation, MSF – 

multi-stage flash distillation, RO – reverse osmosis, ED – electrodialysis, NF – 

nanofiltration, I.Ex – ion-exchange desalination. 
 

Title MED TVC MSF MVC RO ED 

Typical unit 

size, m3/d 

5.000 - 

15.000 

10.000 -

35.000 

50.000 -

70.000 
100 -2500 24.000 <100-20000 

Power 

consumption, 

kW∙h/m3 

1.5 - 2.5 1.5 - 2.5 4 - 6 7 - 12 3 - 5.5 6,73 

Thermal 

energy 

consumption, 

kJ/kg 

230 

(GOR3=10) 

– 390 

(GOR=6) 

145 

(GOR=16) 

– 390 

(GOR=6) 

190 

(GOR=12) 

– 390 

(GOR=6) 

None None None 

Electrical 

Equivalent 

for Thermal 

Energy, 

kW∙h/m3 

5 - 8,5 9,5 - 25,5 9,5 - 19,5 None None None 

Total 

Equivalent 

Energy 

Consumption 

kW∙h/m3 

6,5 - 11 11 - 28 13,5 - 25,5 7 - 12 

3 - 3.5 

(Up to 7 

with 

Boron 

treatment

) 

6,73 (Increase 

with salt 

concentration) 

 

 Table 2.5 – Power consumption by main desalination processes [35] 

 

                                                             
3 GOR – Gain Output Ratio  
 



48 
 

 Electrodialysis remains the main rival of reverse osmosis technology. When 

considering the electrodialysis system, it is important to determine the purpose of 

desalination, as electrodialysis alone is not capable of complete purification of water 

from mechanical impurities and bacteria. The task set in the qualification work is to 

bring the highly mineralized waters of the mine discharge complex to drinking 

quality with minimal secondary waste of industrial desalination. 

 
 

 Fig. 2.10 – Fresh water production cost breakdown by desalination 

technologies 

 

  Electrodialysis is a quite good method in terms of electricity consumption 

and permeate yield, but studies indicate that it is advisable to use at low and medium 

capacities ranging from volumes <100 m3/d to more than 20,000 m3/d, as well as 

water salinity from 1000 to 5000 mg/l of dry residue [36]. However, given the 

starting bar of the plant of more than 24,000 m3/day, the potential for expansion, 

further possible increase in production capacity, salt concentration, which can reach 

˃ 7-8 g/l of dry residue, complete purification of water from biological impurities 

through the smallest pores membranes (<0.001 m) electrodialysis is on the verge of 

its feasibility, requires greater investment, additional equipment in order to bring 

0.86
0.96 0.92

0.75
0.8 0.83

1.12
1.05

0

0.2

0.4

0.6

0.8

1

1.2

1.4

MED MSF MVC RO FO ED NF I.Ex

d
es

al
in

at
io

n
 c

o
st

, $
/m

³

Fresh water production per different desalination technologies



49 
 

water to potable state, as well as the replacement of ion exchange membranes, which 

are often more expensive than membranes designed for osmotic pressure.  

# 
Controlled 

substance 

Mine water 

prior to settler 

Mine water 

after settler 

Potable water 

standards 

1 Aluminium, mg/l -  ˂0,02 ≤0,2 

2 BOD5, mgO2/l - 5,8 5,2 

3 Hydrogen potential, 

pH 

8,15 8,05 6,5-8,5 

4 Hardness, ppm 28,25 27,44 ≤7,0 

5 Water colour index,  10,79 10,35 ≤20 

6 Iron, mg/l 0,64 0,63 ≤0,2 

7 Suspended particles, 

mg/l 

99,8 41,4 ≤0,001 

8 Calcium, mg/l 287,10 279,01 No guidline 

9 Cobalt, mg/l - ˂0,02 ˂0,1 

10 Magnesium, mg/l 169,30 164,39 Not determined 

11 Manganese, mg/l -  0,11 Not determined 

12 Copper, mg/l -  ˂ 0,002 ≤1,0 

13 Petrochemicals, mg/l 0,64 0,62 ≤0,1 

14 Nitrates, mg/l ˂0,5 ˂0,5 ˂50,0 

15 Polyphosphates, mg/l -  0,07 ≤3,5 

16 Sulphates, mg/l 385,58 378,99 ≤250 

17 Dry residue, mg/l 6410,00 6272,67 ≤1000 

18 Temperature, t °C  13,3 13,0 Not determined 

19 Free chlorine -  - ≤0,5 

20 Chlorides, mg/l 3384,08 3313,79 ≤250 

21 Zinc, mg/l - ˂0,005 ≤1,0 

 

 Table 2.6 – The results of analytical control of mine water as for 07.03.2019 

 



50 
 

Based on the above conditions, reverse osmosis was chosen as a 

comprehensive desalination system that meets the required parameters and is a 

universal technology, with extensive global experience (60% of all desalination 

equipment uses reverse osmosis and only 6% - electrodialysis technology) in various 

conditions, especially in conditions similar to those in the Western Donbass. 

 The paper proposes to consider a practical example of discharge of water 

resources at the mine “Stashkova “, since the mine is the most flooded in the Western 

Donbass. The water inflow of the mine reaches 1600 m3/h at certain intervals, in 

general the water inflow of the mine fluctuates within 1200 m3/h, which is a huge 

amount of wastewater from only one mining facility. Waste mine waters were 

checked by the sanitary-preventive laboratory and are given in table 2.6 [47]. 

 Three analytical controls of mine water were identified for the first, second 

and third quarters of 2019, respectively. The greatest pollution was observed during 

the first quarter, so it is advisable to choose data with the most difficult conditions, 

so that the reverse osmosis installation meets the demanding criteria of mineralized 

water. 

 Reverse osmosis, as a system quite sensitive to the chemical and physical state 

of the water resource, requires some primary treatment before it is directly fed to the 

unit. The main indicators to pay attention to for pre-treatment are given in table 2.7 

 Traditional methods of water pre-treatment are applied before the water is fed 

to the reverse osmosis unit. Purification occurs from the largest fraction to the 

smallest. Therefore, small and coarse grids with a size of 1-100 mm are pre-installed 

for shielding large particles. 

 The next technological step is coagulation and flocculation, which is due to 

the high content of suspended particles. In case a sufficiently small particle size were 

present in the solution, Brownian forces would overcome gravitational forces, which 

makes it impossible to use traditional settling to completely eliminate suspended 

particles. There are organic and inorganic coagulants. Inorganic coagulants such as 

aluminium and iron salts (Al2 (SO4) 3, Fe2 (SO4) 3, 2FeCl2) are used to neutralize 

suspended particles. The advantages of inorganic coagulants are lower cost per unit 

weight, wide availability on the market, and, when used properly, allows to 



51 
 

effectively get rid of suspended particles [38]. When coagulants are combined with 

chlorides, a disinfectant by-product is formed, which removes some of the organic 

matter and compounds. However, inorganic coagulants require a high concentration 

of alkalinity and also require the necessary storage in corrosion-resistant structures 

and equipment. 

 

Parameter Baseline pre-treatment 

Nephelometric 

Turbidity Units 

(NTU) 

The level of suspended particles exceeding 0.1 mg/l will lead to rapid 

clogging of the membranes. 

At values >16 mg/l (> 50 NTU) coagulation and filtration are 

required 

Langelier Saturation 

Index (LSI) 

At high values> 4 primary treatment is necessary, as the index 

measures the susceptibility of the solution to the formation of 

sediment and scaling 

Suspended particles 

(mg/l) 

The parameter gives a quantitative description of the presence of 

suspended particles in the solution 

Iron (mg/l) The level of iron saturation is important for the preservation of the 

membrane. Therefore, for iron in reduced form (Fe (II)) the 

acceptable concentration is ≤ 2 mg/l, while more oxidized states > 

0.05 mg/l can have a detrimental effect on productivity 

Manganese (mg/l) Divalent manganese Mn (II) ≤ 0.1 mg/l 

More oxidised manganese in a concentration of >0.02 ppm is harmful 

Temperature The effective temperature is> 12 ° C and <35 ° C. Lower 

temperatures lead to energy losses, because the density of the liquid 

increases. Temperatures above a certain limit intensify mineral 

deposition and scaling. 

Oil products Concentrations greater than 0.02 mg/l accelerate organic clogging of 

membranes 

pH The optimal acidity of the feed solution varies between pH> 4 and pH 

<11, prolonged exposure to solutions of other acidity can cause 

irreparable damage to the membranes. 

 

 Table 2.7 – Basic parameters of primary water treatment before feeding to 

desalination plant [37] 



52 
 

 

 Polymers are considered as organic coagulants, they are effective in a wider 

range of acidity, do not neutralise the alkalinity of the solution and can be used in 

smaller doses. Organic polymers produce a smaller volume of a more concentrated 

mixture of flocculated sludge. The disadvantage is the price, several times higher 

than inorganic salts. 

 The selection of the required flocculant must be carried out by trial method in 

a measuring cylinder while simulating the conditions of the desalination station, and 

subsequently by testing on a pilot plant project. Taking into account the fact that the 

next technological process is the softening of water, which causes the pH value to 

rise to the mark of 10-11, it will be rational to use inorganic metal salts of iron and 

aluminium. 

 The process of water softening is based on the principle of chemical catalysis 

of precipitation of cations of calcium (CaCO3) and magnesium (MgCO3), which are 

the main components of hardness. So, for water at the mine "Stashkova” water 

hardness was 27.44 mg/l, which is several times higher than the limit of very hard 

water. Lime (calcium hydroxide Ca (OH) 2) and soda ash (sodium carbonate 

Na2CO3) are usually used to reduce the water to the required concentration. Lime, in 

turn, removes chemical compounds of carbonate hardness, while soda ash removes 

other compounds that affect hardness. When the solution is saturated only with 

calcium carbonates, it is enough to bring the alkalinity of the solution to 10.3-10.6 

pH. 



53 
 

 
 Fig. 2.11 – A variety of algorithms for pre-treatment  

 

 However, considering that more than 40 mg/l of magnesium carbonate is 

present, the alkalinity of the solution must be brought to a state higher than 10.6 in 

order for the magnesium compounds to precipitate. 

 Hard water leads to scale formation and causes corrosion, which reduces the 

service life of expensive equipment. The index by which the degree of water before 

scale formation is determined is called the Langelier Index [39]. Calculated by the 

following formulas: 

 Input data: 

o pH = 8,05 

o Dry residue = 6272 mg/l 

o Calcium = 279 mg/l (ppm) as CaCO3 

o Alkalinity = 65 mg/l (ppm) as CaCO3 

o Temperature = 13oC 

 Langelier Saturation Index (LSI): 

o LSI = pH - pHs 

https://www.corrosion-doctors.org/Cooling-Water-Towers/ph.htm


54 
 

o pHs = (9.3 + A + B) - (C + D), where:  

 𝐴 =  
(𝑙𝑜𝑔10 𝐶З −1)

10
 

 𝐵 =  −13,2 ∙  𝑙𝑜𝑔10(𝑡° + 273) + 34,55 

 𝐶 =  𝑙𝑜𝑔10[𝐶𝑎 𝑖𝑛 𝐶𝑎𝐶𝑂3] − 0,4 

 𝐷 =  𝑙𝑜𝑔10[𝐴𝑙𝑘𝑎𝑙𝑖𝑛𝑖𝑡𝑦 𝑖𝑛 𝐶𝑎𝐶𝑂3]  

  

To enhance the effect of the above measures, the next step is to mix the 

reagents and precipitating them. A rectangular pool was chosen for the precipitation, 

as it is most common on enterprises with medium and high capacity. Rectangular 

pools owe their popularity to predictable efficiency, lower operating costs, lower 

capital costs, and shock tolerance. Schematic representation of the pool for settling 

is shown in Fig. 2.12, 2.13 [40]. 

 

 
 

Fig. 2.12, 2.13 – Schematic representation of a rectangular sedimentation 

basin 



55 
 

 IMSDesign and WinFlows software were used to outline the above parameters 

and reduce them to one system of calculation and selection of the necessary 

equipment. The following equations were used to calculate the parameters of 

osmotic systems:  

 

 
 

 Fig. 2.14 – Formulas for calculating the main technological indicators of the  

desalination plant type reverse osmosis 



56 
 

 
 

Fig. 2.15 – Definition of formula units to Fig. 2.14 

 

 

  



57 
 

SUEZ Water Technologies & Solutions 
Winflows Version 3.3.3     DataBase Version 3,22 

Results Summary 
Flow Data   m3/hr   Analytical Data     mg/L 
Raw Feed:  1200,00  Raw Feed TDS   6433,36 
Product:  891,07  Product TDS   48,82 
Concentrate:  309,01  Concentrate TDS   24980,34 

         
System Data       Single Pass Design       
Temperature: C RO-1: 13,00      

      System Rec. 74,3 % 
Average Flux (lmh), Pass and Stage       
Pass Average  Stage 1 Stage 2     
Pass 1 25,41  31,89 14,39     

         
         

Array Data                 
        Pass 1 

Recovery %: 78,00 Conc. TDS(mg/l): 24980,34  
Conc. 
Flow: 309,01 m3/hr 

         

Stage 
Total Element 

Type 
Flow, m3/hr Pressure, atm 

Perm 
TDS 

Housing Element Feed Perm Feed DP mg/l 
1 90 540 AG-440 1200,00 703,99 24,00 1,44 26,68 
2 53 318 AG-440 496,05 187,08 22,56 1,07 132,10 

Total 143 858       
         
         
         
Analytical data                 
  mg/l     mg/l 
Cation Product Feed Conc   Anion Product Feed Conc 
Ca 0,67 327,48 1213,22  SO4 0,45 400,72 1485,56 
Mg 0,23 173,86 644,43  Cl 28,07 3676,03 13563,01 
Na 17,72 1982,18 7306,41  F 0,00 0,00 0,00 
K 0,10 2,06 7,38  NO3 0,01 0,32 1,19 
NH4 0,24 0,33 0,57  Br 0,00 0,00 0,00 
Ba 0,00 0,00 0,00  PO4 0,00 0,00 0,00 
Sr 0,00 0,00 0,00  B 0,00 0,00 0,00 
Fe 0,00 0,63 2,33  SiO2 0,00 0,00 0,00 
Mn 0,00 0,11 0,39  H2S 0,00 0,00 0,00 
TDS mg/l 48,82 6768,44 24980,34  HCO3 1,22 115,35 416,71 
pH 9,38 9,99 9,86  CO2 0,00 0,02 0,05 

     CO3 0,11 89,38 339,15 
Saturation Data         
BaSO4 % 0,00 0,00 0,00  CaF2 % 0,00 0,00 0,00 
CaSO4 % 0,00 9,02 45,69  SiO2 % 0,00 0,00 0,00 
SrSO4 % 0,00 0,00 0,00  LSI -2,20 2,75 3,39 
Struvite % 0,00 0,00 0,00  Pi atm 0,04 4,55 16,74 

 

 

 Table 2.8 – Calculation of equipment and technological complex of reverse 